Pos.| Number Description Qty
1 43012 | Welded frontframe open one dide
2 43014 | welded side frontframe 1
3 B-36040&8utton head screw M4 x 8 8
4 B-37051%Gcrew Hex M5x10 IS04017, DIM933 8.
5 B-3706161ex cap screw M10x25 DIN93B2
6 B-21001(Nut M10 ISO4032 - DIN 934 |2
7 43-0089 Corner shaft 1
8 43-0107 Support to front frame 2
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Pos.| Number Description Qty|
1 43-0032 Glass side Magic 1

2 43-0052 Glass support 2

3 B-3605Q&utton head screw M8 x|8
4 43031 | welded side to glasg 1

5 P-110010Gasket 2

6 43-0087 Glass holder 1

7 P-1100Q6Gasket for glass 1

8 43-0031 Glass side 1

9 P-1100(6Gasket 1
10 | P-100014Rope seal 1




Pos. Number Description Qty
1 43-0101 Cover side 1
2 43-0099 Cover top and back| left
3 43-0100 Cover top and back| 1
4 B-360508utton head screw IMb2x




